FCC TEST REPORT

Report No. :F433111

7.4.2 Test Mode: Mode 2 (11b TX CHO6)

* Test Distance : 3 m

* Temperature : 26 °C

- Relative Humidity :53 %
* Emission level (dBuV/m) = 20 log Emission level (uV/m)
* Corrected Reading : Probe Factor + Cable Loss + Read Level - Preamp Factor = Level

Il The test that passed at minimum margin was marked by the frame in the following table.

Level (UBuvIm)

Date: Zuua-us-14 Hime: 1038200

117
FCC/CLASS- B
Hha J \ FCC CLASS-B (AVG)
E
0 000 1400. 1800. 2200. 2600. 3000
Trace: (Discrete) Frequency (MHz)
Site : 03CHOG
Condition : FCC CLASS-B 3m HF-HORN 4H-118 HORIZONTAL
EUT . IEEES02.11g Wirelass CardFus
Ponaray » 120Wac)i0H=
Model . TWE-G160
Memo : 11h TX CHOG 2437MHz
ver Limit EeadAntenna Preamp Cable
Freq Limit Line Level Level Factor Factor Loss Eenmark
MH= 4B dBuV¥/m dBuV¥/m  dBuY dB/n 4B dB h
1 2386,00 -15,38 64,00 38,682 51.31 23.36 44.36 3.3 Average
z 2356.00 -23.95 74.00 50.0% 62.74 25.36 44.36  3.31 Peak
3 @ 2438, 00 109,01 121,92 28.45 44,32 3. 37 Peak 2
4 @ 2438. 00 101.17 113.68 28.45 44.32  3.37 dverage 1
b 2433.50 -24,0% 74,00 49,95 62,38 28.43 44,31 3. 40 Peak
) 2483. 50 -16.04 54.00 37.96 50.39 25.48 44.31 3. 40 Average
Remark: #3 and 4 fundamental frequency.
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FCC TEST REPORT Report No. :F433111

o7 Level (dBuV/im) Date: 2004-07-14 Time: 13:52:46

FCC/CLASS-B

FCC CLASS-B (AVG)

& ummawuqwMwm~m*uuv»WMﬁurv+ﬂmv~wmA-vuﬁhhwwmmmamﬁwmﬁnnJLf*“ﬁ“’“*“““””h“”kmmv“r””""*“*“

0

Jooo J600. 4200. 4800. 5400. 6000
Trace: (Discrete) EREUenCy (i)

Site : 03CHOS

Condition : FCC CLASS-E 3m HF-HORNW AH-118 HORIZONTAL

EUT : IEEER02.11g Wireless Cardus

Fonarer 2 120Wacis0H=

Model : TWE-GlE0

Memn . 11h T CHOG 2437MHz=

{ver Limit Feaddntenna Preamp Cable
Freq Limit Line Level Level Factor Factor  Loss Hemark
Hz 4B 4BuV/m dBu¥/m  dBuY dB/m 4B dB h
1 4878.00 -23.7% 74.00 50.21 53.31 32.70 45.60  4.80 Peak
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17 Lewvel (dBuvm) - Date: 2004-07-14 Time: 10:52:42
3
FCC/CLASS-B
50 FCC CLASS-B (AVG)
1 Ty P aviad
. 1000 1400. 1800. 2200. 2600. 3000
Trace: (Discrete) Frequency (MHz)
Site . 03CHOE
Condition : FCC CLASS-B 3m HF-HORN AH-118 YERTICAL
EUT . IEEE&02.1 1z Wireless CavdFs
Ponarar » 120VacipOH=z
Model . TWE-GLED
Memo . 11h TE CHOS 2437TMHz
Over Limit EeadfAntenna Preamp Cable
Freq Limit Line Level Level Factor Factor  Loss Eemark
MHz 4B d4BuY/m 4Bu¥/m  dBuV dB/m dB dB h
1 2390.00 -25.59 74.00 48.41 B1.03 28,40 44.34 3. 33 Peak
2 2350, 00 -16.47 54.00 37.53 50,15 28.40 44.34  3.33 Average
3@ 2462, 00 101.10 113.57 25.47 44.32  3.38 Peak 1
4 @ 2462, 00 93,48 105,95 23,47 44.32 3. 38 Average
5 2483.50 -23.71 T74.00 50.2% 62.72 28.48 44,31 3.40 Peak
& 2433.50 -14.13 54,00 39,87 52,30 25.43 44,31 3. 40 Average
Remark: #3 and 4 fundamental frequency.
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7 Lewvel {(dBuv/m) Date: 2004-07-14 Time: 13:49:10

FCC CLASS-B

2 FCC CLASS-B (AVG)

49W

0 3000 3600. 4200, 4800. 5400, 6000
Trace: {Discrete) Freguency.(MHz)
Site . D3CHDE
Condition : FOO CLASS-B 3m HF-HORN AH-118 VERTICAL
EUT . IEEE202.11z Wireless CardFrus
Povarer 2 120VacialH=
Modsl  : ZWX-Gl&0
Memo 11 TX CHOS 2437MH=
Over Limit ReadAntenna Preamp Cable

Freq Limit Line Level Level Factor Factor Loss Remark

HHz dB dBu¥s/m dBu¥/m  dBu¥ dB/m 4B dB

1 @ 4874.00 -4.44 54,00 49.56 57.66 32,70 45.60 4,80 Average
2 4874, 00 -20.25 T4.00 53,77 61.87 32.70 45.60  4.B60 Peak
Remark: Frequency from 6000MHz to 25000MHz, the emission emitted by the EUT is too low to be
measured.
SPORTON International Inc. FCCID : RIW-ZWX-G160
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FCC TEST REPORT Report No. :F433111

B Field strength of fundamental and harmonics

Frequency Antenna Cable Reading Preamp Limits ~ Emission Margin Detect
Polarity  Factor Loss Factor
(MHz) (dB/m) (dB) (dBuV) (dB) (dBuV/m)(dBuV/m) (dB) Mode

2438.000 H 28.45 3.37 77.19 44.32 - 109.01 - Peak
2438.000 H 28.45 3.37 69.35 44.32 - 101.17 - AV
2438.000 \ 28.47 3.38 69.25 44.32 - 101.10 - Peak
2438.000 \ 28.47 3.38 61.63 44.32 - 93.48 - AV
4876.000 H 32.70 4.80 12.71 45.60 74.00 50.21 -23.79  Peak
4874.000 \ 32.70 4.80 16.27 45.60 74.00 53.77  -20.23 Peak
4874.000 \ 32.70 4.80 12.06 45.60 54.00 49.56 -4.44 AV
7311.000  V/H - - - - - - - AV/Peak
9748.000 V/H - - - - - - - AV/Peak
12185.000 V/H - - - - - - - AV/Peak
14622.000 V/H - - - - - - - AV/Peak
17059.000 V/H - - - - - - - AV/Peak
19496.000 V/H - - - - - - - AV/Peak
21933.000 V/H - - - - - - - AV/Peak
24370.000 V/H - - - - - - - AV/Peak
Remark:

1. The emission emitted by the EUT is too low to be measured except the emission listed above,
2. Reading = Reading on SA-Preamp Factor

£
\ /
\eA A

Test Engineer :

Jay

SPORTON International Inc. FCC ID : RIW-ZWX-G160
TEL : 886-2-2696-2468 Page No. : 47 of 80
FAX : 886-2-2696-2255 Issued Date : July 22, 2004



FCC TEST REPORT Report No. :F433111

7.4.3 Test Mode: Mode 3 (11b TX CH11)
* Test Distance : 3 m
* Temperature : 26 °C
- Relative Humidity :53 %
* Emission level (dBuV/m) = 20 log Emission level (uV/m)
* Corrected Reading : Probe Factor + Cable Loss + Read Level - Preamp Factor = Level

Il The test that passed at minimum margin was marked by the frame in the following table.

o7 Level (dBuvim) B © Date: 2004-07-14 Time: 09:39:05
19 FCC CLASS.B
[
1 L ! &
0 30 84. 138. 192, 246. 300
Trace: {Discrete) Fregqueney. (MHz)
Site : O3CHDS
Condition : FCOC CLASS-E 3m BI LOG 2004 0629 HORIZONTAL
EUT : IEEE®02.11z Wirelass CardFrs
Powrer 2 120VacialHz
Model  : TWH-GLE0
Memns 11 Tx_CHI112462MHz
Over Limit Readéntenna Preamp Cable
Freq Limit Line Level Level Factor Factor Loss Femark
Hz dB dBu¥/m dBu¥/m dBu¥ dB/m 4B dB
1 166.62 -10.30 43.50 33.20 54.97 8,15 32.04 1.12 Peak
2 199,29 -7.62 43.50 35 68 57.84 B.66 3206 1.24 Peak
3 23277 -13.11 46,00 3289 5337  9.496 31.78  1.34 Feak
SPORTON International Inc. FCC ID - RIW-ZWX-G160
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97 Level | EUYIIm) pate: Auud-us-14 1Ime: e ishai
FCC CLASS-B
49 i
1 2 3
0 300 440, A80. F20. 860, 1000
Trace: (Discrete) Eresuency: (ks
Site . 03CHOE
Condition : FOC CLASS-E Sm BI LOG 2004 0629 HORIZONTAL
EUT . IEEER02 11z Wireless CardBus
Povrer + 120Wac/é0H=
Model TWE-GLEO
Memo  : 11b Tz CH11:2462MHz
(ver Limit ReadAntenna Preamp Cahble
Freq Limit Line Level Level Factor Factor  Loss Kemark
MH= 4B dBuV/m 4Bu¥/m  dBu¥ dB/m dB 4B
1 464,50 -11.44 46,00 34,56 47.3% 16,75 31.55 1.97 Peak
2 BG3. 30 -10.50 46.00 35 50 45 72 18.%1 31.61 2. 43 Peak
3 94,90 -10.85% 46,00 35 1% 43.5%3 20,17 31.46 2. 86 Peak
SPORTON International Inc. FCC ID - RIW-ZWX-G160
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. Level (dBulim) Date: 2004-07-14 Time: 10:30:47
4
l FCC CLASS-B
50 / ] FCC CLASS-B (AVG)
ji
f
0 1000 1400. 1800. 2200. 2600. 3000
Trace: (Discrete) Frequency-(MHz)
Site : D3CHDE
Condition : FCOC CLASS-E 3m HF-HORN 4H-118 HORIZONTAL
EUT : IEEE=02.11g Wirelass CardFs
Ponarar : 120Varb0H=
Model : TWE-G160
Memo : 11h TX CH11 2462MHz
Over Limit ReadAntenna Preamp ©Cable
Freq Limit Line Level Level Factor Factor Loss Remark
MHz dB dBu¥/m dBu¥/m  dBuV dB/m dB dB h
1 2390.00 -25.54 74.00 4B.46 61.08 28.40 44.34  3.33 Peak
i 2390.00 -13.92 54,00 40.08 52.70 28.40 44.34 333 Average
3@ 2460, 12 101.60 114.07 28.47 44.32  3.38 Average 1
4 @ 2460, 12 109,13 121.60 28.47 44.32  3.38 Peak 2
b 2483.50 -19.40 74,00 54,80 67.03 28,43 44,31 3. 40 Peak
6 2483.50 -11.53 54,00 42,47 54,90 28.43 44. 31 3. 40 Average
Remark: #3 and 4 fundamental frequency.
SPORTON International Inc. FCC ID - RIW-ZWX-G160
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07 Level (dBu¥Yimj) Date: 2004-07-14 Time: 18:17:29

FCC CLASS-B

1 FCC CLASS-B (AVG)

——— e

0 3000 3600, 4200. 4800. 5400. 6000
Trace: (Discrete) Erequency (k)
Site . 03CHDS
Condition : FOC CLASS-E Sm HF-HORN AH-118 HORIZONTAL
EUT . IEEER02.11g Wiralass CardBus
Pomarer 1 120Vac0H=
Model  : ZWE-Gl&0
Memo 11k TX CHIL 2462MHz
Over Limit Readfntenna Preamp Cable
Freq Limit Line Level Level Factor Factar Loss Remark
MHz dB dBu¥/m dBuV¥s/m  dBu¥ dBsm 4B dB B
1 4926, 00 -19. 43 74.00 54.52 62.28 353.04 45.64 4,85 Peak
2 @ 4926, 00 -10,20 54,00 43.80 51.55 33.04 45.64 4, 8% Average
SPORTON International Inc. FCC ID - RIW-ZWX-G160
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Level (dBuvimy)
a7

49

]

Trace: {Discrete)
. D3CHOS

Site

Date: 2004-07-14 Time: 09:32:43

FCC CLASS-B

3

3o 84. 138.

192, 246.

Frequency (MHz)

Joo

Condition : FOO CLASS-E Swm BI LOG 2004 0629 VERTICAL
EUT . IEEE®02.11z Wireless CardFrus
Peorarer c 120Vacke0Hz
Model . ZWH-Gl&0
Memo  : 1lb Tx CH112462MHz
Over Limit FeadAntenna Preamp Cable
Freq Limit Line Level Level Factor Factar Loss Remark
MHz dB dBu¥+s/m dBuV¥s/m  dBu¥ dBsm dB 4B -
1 132.35% -14.54 43.50 28.96 43.62 11.53 32.19 1.00 Peak
2 199,29 -13.96 43.50 29.54 51.70 B.66 32.06 1.24 Peak
3 290,82 -12.65 46.00 33.35 51.02 1280 31.95 1.48 Peak
SPORTON International Inc. FCC ID - RIW-ZWX-G160
TEL : 886-2-2696-2468 Page No.  :520f80
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Lewvel (dBuim)
o7

Date: 2004-07-14 Time: 09:35:02

FCC CLASS-B
49 i
12 a | | |
0 300 440. 580. 20, g60. 1000
Trace: {Discrete) Fraguency: (Mhz)
Site . O3CHOE
Condition : FOO CLASS-E Swm BI LOG 2004 0529 VERTICAL
EUT . IEEER02.11g Wiralass CardFhus
Povrer : 120Vac0H=
Model  : TWE-GLED
Memo  : 11b_Tx CH112482MHz
{ver Limit ReadAntenna Preamp Cahle
Freq Limit Line Level Level Factor Factor Loss Remark
iz dB d4BuV/m dBu¥/m  dBuV dB/m 4B 4B -
1 @ 24,10 -6.54 46,00 39 46 4934 18,77 31.52 2. 37 Peak
2 @ B34 60 -6.1% 46.00 3% 81 50.10 18.80 31.48  2.40 Peak
3@ BE3. 30 -3.03 46,00 37.97 45,18 18.91 31.61 2. 43 Peak
SPORTON International Inc. FCC ID - RIW-ZWX-G160
TEL : 886-2-2696-2468 Page No.  :530f80
FAX : 886-2-2696-2255 Issued Date : July 22, 2004



FCC TEST REPORT

Report No. :F433111

117

H

9

0

Level (dBuvWim) Date: 2004-07-14 Time: 10:12:25
4
] FCC/CLASS-B
{ g FCC CLASS-B (AVG)

M‘J

f

P S SRt s

1000 1400.

Trace: (Discrete)
 O3CHOS

Site

1800.

2200.

Frequency (MHz)

2600.

Jooo

Conditinn : FCC CLASS-B 3m HF-HORN AH-118 VERTICAL
EUT . IEEES02.11g Wireless CardFhus
Ponaray » 120Wanb0H=
Model  : ZWE-Gl80
Memn  : 11b TX CHII 2462MH=
Over Limit ReadAntenna Freamp Cable
Freq Limit Line Level Level Factor Factor  Loss Remark
HHz dB dBu¥/m dBu¥/m  dBuV¥ dB/m dB dB h
1 2390.00 -24.66 74.00 49.34 61.95% 28.40 44.34  3.33 Peak
2 23490,00 -15,52 54,00 33.48 51,10 28.40 44,34  3.33 Average
3@ 2462, 00 97,45 109,92 28,47 44.32  3.38 Average
4 i 2462, 00 104,88 117.35 28,47 44.32  3.38 Peak 1
5 2483.50 -19.14 74.00 54,86 67.29 28.458 44,31 3. 40 Peak
b 2483.50 -14.44 54,00 39.56 51.99 28.48 44.31  3.40 Average
Remark: #3 and 4 a fundamental frequency.
SPORTON International Inc. FCC ID - RIW-ZWX-G160
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a7 Level (HBuUY/Im) pate: Auud-us-14 1Ime: 1325220
FCC CLASS-B
L1
2 FCC CLASS-B (AVG)
Lol e,
0 3000 3600. 4200, 4800, 5400. 6000
Trace: {Discrete) Freguengy.(iz)
Site . 03CHOE
Condition : FOO CLASS-E Sm HF-HORN AH-118 VERTICAL
EUT . IEEER02 11z Wiraless CardBus
Povrer : 120Vac/b0H=
Model TWE-GLEO
Memo  : 11b TX CH1I 2462MHz
Over Limit EReadAntenna Preamp Cable
Freq Level Limit Line Level Factor Factor  Loss Remark
MHz d4Bu¥/m dB dBu¥s/m  dBuv 4dB/m dB 4B -
1 & 4924, 00 53.78 -0.22 54.00 61.54 33.04 45.64 4,85 Average
2 4924 00 57.27 -16.73 74.00 6502 33.04 45 64 4.85 Peak

Remark: Frequency from 6000MHz to 25000MHz, the emission emitted by the EUT is too low to be

measured.
SPORTON International Inc. FCCID : RIW-ZWX-G160
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FCC TEST REPORT Report No. :F433111

B Field strength of fundamental and harmonics

Frequency Antenna Cable Reading Preamp Limits  Emission Margin Detect
Polarity Factor Loss Factor

(MHz) (dB/m) (dB) (dBuV) (dB) (dBuV/m)(dBuV/m) (dB) Mode
2460.120 H 28.47 3.38 77.28 44.32 - 109.13 - Peak
2460.120 H 28.47 3.38 69.75 44.32 - 101.60 - AV
2462.000 \ 28.47 3.38 73.03 44.32 - 104.88 - Peak
2462.000 \ 28.47 3.38 65.60 44.32 - 97.45 - AV
4926.000 H 33.04 4.85 16.63 45.64 74.00 5452  -19.48 Peak
4926.000 H 33.04 4385 5.91 45.64 54.00 43.80 -10.20 AV

4924.000 \Y 33.04 4.85 19.38 45.64 74.00 57.27 -16.73 Peak

4924.000 \Y 33.04 4.85 15.89 45.64 54.00 53.78 -0.22 AV

7386.000 V/H - - - - - - - AV/Peak
9848.000 V/H - - - - - - - AV/Peak
12310.000 V/H - - - - - - - AV/Peak
14772.000 V/H - - - - - - - AV/Peak
17234.000 V/H - - - - - - - AV/Peak
19696.000 V/H - - - - - - - AV/Peak
22158.000 V/H - - - - - - - AV/Peak
24620.000 V/H - - - - - - - AV/Peak

Remark:

1. The emission emitted by the EUT is too low to be measured except the emission listed above,
2. Reading = Reading on SA-Preamp Factor

Test Engineer :

SPORTON International Inc. FCC ID : RIW-ZWX-G160
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7.4.4 Test Mode: Mode 4 (11g TX CHO1)

* Test Distance : 3 m

* Temperature : 26 °C

- Relative Humidity :53 %
* Emission level (dBuV/m) = 20 log Emission level (uV/m)
* Corrected Reading : Probe Factor + Cable Loss + Read Level - Preamp Factor = Level

Il The test that passed at minimum margin was marked by the frame in the following table.

127

64

1]

Level (uBuv/m)

pate: Zuua-us-134 nime: 11ue21

FCC/CLASS-B

] . FCCCLASSB(AVG)

SSSa———

1000 1400. 1800. 2200, 2600. 3000
Trace: (Discrete) Frequency (MHz)
Site . D3CHDE
Condition : FCC CLASS-E Sm HF-HORN AH-118 HORIZONTAL
EUT . IEEER02.11g Wizelass CardBus
Ponarey » 120Varb0H=
Model . ZWE-GLED
Memo  : 1lg TX CHOL 2412MHz
Jver Limit Readintenna Preamp Cable
Freq Limit Line Level Level Factor Factor Loss Remark
MHz dB dBu¥s/m 4Bu¥s/m  dBu¥ dBs/m dB dB h
1 @ 2390.00 -15.8% 54.00 33.1% 50,77 28.40 44.34  3.33 Average
2@ 2390.00 -25,14 74.00 48.86 61.48 28.40 44.34  3.33 Peak
3@ 2416, 00 105,41 117,99 23,41 44,34 3. 35 Peak l
i i@ 2416, 00 3. 44 76,02 28,41 44.34 335 Average
5@ 2483.50 -23.37 74.00 50.63 63.06 28.43 44.31  3.40 Peak
b @ 2483.50 -14.18 54.00 39.82 52.25 23.48 44.31 3. 40 Average
SPORTON International Inc. FCC ID - RIW-ZWX-G160
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127 Lewel (dBuvim) Date: 2004-07-14 Time: 11:11:11

FCC/CLASS-B

64
FCC CLASS-B (AVG)

. 1000 1400. 1800. 2200. 2600. 3000
Trace: (Discrete) Freuency. (V)
Site : D3CHDE
Condition : FCC CLASS-E 3m HF-HORN 4H-118 VERTICAL
EUT : IEEER02.11g Wireless CardBus
Pomaray + 120VacG0H=
Model  : ZWE-GlE0
Memo 11z TX CHOL 2412MHz
(ver Limit Eeadantenna Preamp Cable
Freq Limit Line Level Level Factor Factor Loss Remark
MH= 48 dBu¥/m 4dBu¥/m  dBu¥ dB/m dB dB
1 @ 2390.00 -20.12 74.00 53.88 66.49% 28.40 44.34  3.33 Peak
2@ 2330, 00 -11.3% 54,00 42,687 55,28 28.40 44,34 3. 33 Average
3@ 2414, 00 100,17 112.75 23.41 44.34 3,35 Peak 1
4 @ 2414, 00 98,45 T1.03 28.41 44.34 3. 3% Average
5 @ 2483.50 -16.12 54.00 37.88 00,31 25.43 44,31 3. 40 Average
6 @ 2d483.50 -25.32 T4.00 48.68 61.11 28.43 44.31  3.40 Peak

Remark: #3 and 4 fundamental frequency.

Frequency from 3000MHz to 25000MHz, the emission emitted by the EUT is too low to be measured.

SPORTON International Inc. FCCID : RIW-ZWX-G160
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B Field strength of fundamental and harmonics

Frequency Antenna  Cable Reading Preamp Limits  Emission Margin Detect
Polarity ~ Factor Loss Factor

(MHz) (dB/m) (dB) (dBuV) (dB) (dBuV/m)(dBuV/m) (dB) Mode
2416.000 H 28.41 3.35 73.65 44.34 - 105.41 - Peak
2416.000 H 28.41 3.35 31.68 44.34 - 63.44 - Av
2414.000 \ 28.41 3.35 68.41 44.34 - 100.17 - Peak
2414.000 \ 28.41 3.35 26.69 44.34 - 58.45 - Av
4824.000 V/H - - - - - - - AV/Peak
7236.000 V/H - - - - - - - AV/Peak
9648.000  V/H - - - - - - - AV/Peak
12060.000 V/H - - - - - - - AV/Peak
14472.000 V/H - - - - - - - AV/Peak
16884.000 V/H - - - - - - - AV/Peak
19296.000 V/H - - - - - - - AV/Peak
21708.000 V/H - - - - - - - AV/Peak
24120.000 V/H - - - - - - - AV/Peak

Remark:

1. The emission emitted by the EUT is too low to be measured except the emission listed above,

2. Reading = Reading on SA-Preamp Factor

g

Test Engineer :

Jay

SPORTON International Inc.
TEL : 886-2-2696-2468
FAX : 886-2-2696-2255
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7.4.5 Test Mode: Mode 5 (11g TX CHO06)

* Test Distance : 3 m

* Temperature : 26 °C

- Relative Humidity :53 %
* Emission level (dBuV/m) = 20 log Emission level (uV/m)
* Corrected Reading : Probe Factor + Cable Loss + Read Level - Preamp Factor = Level

Il The test that passed at minimum margin was marked by the frame in the following table.

127

64

0

LEVEl (UBUYIM)

vane: Zuua-us-14 1me: 11002933

o

FCCCLASS-B

|
\5 FCC CLASS-B (AVG)

\EHJ*MWM

1000 1400.

Trace: {(Discrete)
: O3CHOS

Site

1800.

2200.

Frequency {(MHz)

2600,

Jooo

Condition : FCC CLASS-E 3m HF-HORN 4H-118 HORIZONTAL
EUT : IEEER02.11g Wireless CardEnus
Power ; 120Vac/e0H=
Model  : ZWE-GLAD
Memo 11z TX CHOS 2437MHz
Over Limit EeadAntenna Preamp Cable
Freq Limit Line Level Level Factor Factor Loss Remark
MH=z dB 4Bu¥/m dBu¥/m  dBu¥ dB/m 4B dB -
1 @ 2390.00 -23.05 74.00 50.9% 63.57 28.40 44.34 333 Peak
2 @ 2330.00 -13.88 54,00 40,12 52.74 28.40 44,34  3.33 Average
3@ 24535, 00 108,25 120,78 28.43 44.33  3.37 Peak 2
i@ 2436. 00 6G.43 78.96 28.43 44.33 3. 37 Average
0o Zdadd, 00 -20.53 74.00 5347 6GR.88 28.50 44,30  3.39 Peak
6@ 2494, 00 -9.16 54,00 44.84 57.2% 28.50 44,30  3.39 Average
Remark: #3 and 4 fundamental frequency.
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07 Level (dBuyim} Date: 2004-07-14 Time: 12:02:47

FCC|CLASS-B

FCC CLASS-B {AVG)

19 1

WMWW’WMWMWWWWM

0 3000 3600. 4200. 4800. 5400. 6000
Trace: (Discrete) ETeuBrcy (k)
Site : 03CHDS
Condition : FOC CLASS-E 3m HF-HORN 4H-118 HORIZONTAL
EUT : IEEER02.11g Wireless CardBus
Proarar + 120Vacii0H=
Model . IWE-GLED
Memo : 11g TX CHOG 2437TMHz
Over Limit ReadAntenna Preamp Cable
Freq Limit Line Level Level Factor Factor Loss Remark
HH=z dB 4BuV/m dBu¥/m dBu¥ dB/m dB 4B
1 @ 4875.00 -27.45 74.00 46.55 54.6% 32.70 45 60  4.30 Peak
SPORTON International Inc. FCC ID - RIW-ZWX-G160
TEL : 886-2-2696-2468 Page No. : 61 0f 80

FAX: 886-2-2696-2255 Issued Date : July 22, 2004



FCC TEST REPORT Report No. :F433111

17 Level (dBuvim) Date: 2004-07-14 Time: 10:38:56
3
FCC CLASS-B
59 J l,, FCC CLASS-B (AVG)
e | BT e e

B 1000 1400. 1800. 2200. 2600. 3000
Trace: (Discrete) Fregiency-(ihz)
Site : D3CHDS
Condition : FCC CLASS-E Sm HF-HORN AH-118 HORIZONTAL
EUT - IEEER02.11g Wireless CardBus
Ponaray + 120Varm0H=
Model  : ZWE-GL&D
Memo  : L1b TX CHOS 2457MHz
Over Limit Readéntenna FPreamp Cable
Freq Limit Line Level Level Factor Factor Loss Remark
HHz dB dBu¥/m dBu¥/m  dBu¥ dB/m dB dB
1 2356.00 -15.38 54.00 38.62 51.31 23.36 44.36  3.31 Average
i 2356.00 -23.95 74.00 50.05 62.74 28.36 44.36  3.31 Peak
3@ 2433, 00 109,01 121.92 28,45 44.32 3. 37 Peak 2
4 @ 2433, 00 101,17 113.68 28,45 44.32 3. 37 Average 1
5 2483.50 -24.05 74.00 49.95 62.33 28.48 44.31 3. 40 Peak
B 2483, 50 -16.04 54,00 37.96 50,38 23.48 44,31 3,40 Average

Remark: #3 and 4 fundamental frequency.
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a7 Level (dBu\im) Date: 2004-07-14 Time: 13:49:10

FCCCLASS-B

2 FCC CLASS-B {(AVG)

49W

0 3000 3600, 4200, 4800. 5400. 6000
Trace: {Discrete) Erequency: (lkz)
Site : 03CHOG
Condition : FCOC CLASS-E Sm HF-HORN AH-118 VERTICAL
EUT : IEEES02.11z Wireless CardBhus
Powrer 2 120VacialHz
Model : TWIE-GLED
Memo : 11k T CHOS 2437MHz
Over Limit Readéntenna Preamp Cable
Freq Limit Line Level Level Factor Factor  Loss Kemark
HHz dB dBu¥/m dBu¥/m d4Bu¥ dB/m dB 4B -
1 @ 4874, 00 -4.44 54 00 4% 56 57.66 32.70 45 60 4. 80 Average
2 474, 00 -20.23 74.00 53.77 61.87 32.70 45.60 4,30 Peak
Remark: Frequency from 6000MHz to 25000MHz, the emission emitted by the EUT is too low to be
measured
SPORTON International Inc. FCC ID - RIW-ZWX-G160
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B Field strength of fundamental and harmonics

Frequency Antenna Cable Reading Preamp Limits  Emission Margin Detect
Polarity  Factor Loss Factor

(MHz) (dB/m) (dB) (dBuV) (dB) (dBuV/m)(dBuV/m) (dB) Mode
2416.000 H 28.43 3.37 76.45 44.33 - 108.25 - Peak
2416.000 H 28.43 3.37 34.63 44.33 - 66.43 - Av
2414.000 \Y 28.43 3.37 68.88 44.33 - 100.68 - Peak
2414.000 \Y 28.43 3.37 26.74 44.33 - 58.54 - Av
4878.000 H 32.70 4.80 9.05 45.60 74.00 46.55 -27.45 pggk
4881.000 \Y 32.70 4.82 10.38 45.60 74.00 4790 -26.10 pggk
7311.000 V/H - - - - - - - AV/Peak
9748.000 V/H - - - - - - - AV/Peak
12185.000 V/H - - - - - - - AV/Peak
14622.000 V/H - - - - - - - AV/Peak
17059.000 V/H - - - - - - - AV/Peak
19496.000 V/H - - - - - - - AV/Peak
21933.000 V/H - - - - - - - AV/Peak
24370.000 V/H - - - - - - - AV/Peak
Remark:

1.  The emission emitted by the EUT is too low to be measured except the emission listed above,
2. Reading = Reading on SA-Preamp Factor

Test Engineer :
Jay

SPORTON International Inc. FCC ID : RIW-ZWX-G160
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7.4.6 Test Mode: Mode 6 (11g TX CH11)
* Test Distance : 3 m
* Temperature : 26°C
- Relative Humidity :53 %
* Emission level (dBuV/m) = 20 log Emission level (uV/m)
* Corrected Reading : Probe Factor + Cable Loss + Read Level - Preamp Factor = Level

Il The test that passed at minimum margin was marked by the frame in the following table.

e Level (dBuv/m) Date: 2004-07-14 Time: 09:42:32
49 FCC CLASS-B
[
1 < o3
0 30 84. 138. 192, 246. 300
Trace: (Discrete) Erequency (k)
Site : O3CHE
Condition : FOC CLASS-B 3m BI LOG 2004 0629 HORIZONTAL
EUT . IEEES02.11z Wireless CardFius
Proarar + 120Vacki0OH=
Model  : ZWE-GLED
Memo 11z TX CHII 2462MHz
Over Limit ReadAntenna Preamp Cable
Freq Limit Line Level Level Factor Factar Loss Remark
MH= dB dBu¥/m 4dBuV¥s/m  dBu¥ dB/m 4B dB
1 @ 165.54 -10.35 43.50 33.15 54.89% 9,20 3206 1.12 Peak
2@ 199,28 -3.30 43.50 35.20 57.36 B.66 32.06 1.24 Peak
3@ 23277 -13.22 46,00 32.78 5326 9.96 31.7R 1.34 Peak
SPORTON International Inc. FCC ID - RIW-ZWX-G160
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97 Level (dBu'/im) Date; 2004-07-14 Time: 09;43:42
FCC CLASS-B
40 i
1 2 3
0 300 440. h380. 720. 860. 1000
Frequency (MHz)

Trace: (Discrete)

Site . 03CHDS
Condition : FOO CLASS-E 3m BI LOG 2004 0629 HORIZONTAL
EUT . IEEER02.1 1z Wireless CardFrus
Ponarer + 120Vack0H=
Model  : TWE-GLE0D
Memo  : 11z TX CHI11 2462MH=
Over Limit ReadAntenna Preamp Cable
Freq Limit Line Level Level Factor Factor Loss Femark
MH= dB dBu¥/m dBu¥/m  dBul dB/m 4B dB -
1 @ 464 .50 -13. 31 46.00 32 6% 4552 16.7% 31.55 1. 97 Peak
2 @ BE3. 30 -12.16 46,00 33.84 44,06 13.91 31.61  2.43 Peak
3 @ Tod. G0 -11.6% 46.00 34.31 42.74 20.17 31.46 2. 86 Peak
SPORTON International Inc. FCC ID - RIW-ZWX-G160
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127

6

4

0

Level {dBuvim) " Date: 2004-07-14 Time: 11:32:55
a]
L FCC CLASS-B
1 , FCC CLASS-B (AVG)
1000 1400. 1800. 2200. 2600. 3000
Fregquency (MHz)

Trace: (Discrete)
. O3CHOA

Site

Condition : FCC CLASS-E 3m HF-HORN 4H-115 HORIZONTAL
EUT : IEEER02.11g Wireless CardBus
Povrer o 120Wac/60Hz
Model  : ZWE-GLED
Memo 11z TX CHI1 2462MHz
Over Limit Readdntenna Preamp Cable
Freq Limit Line Level Level Factor Factor  Loss Remark
MH= 48 dBuV¥/m dBu¥/m  dBuV dB/m 4B dB -
1 @ 2086.00 -19.23 74.00 54.77 63.04 28.09 44.47 3,11 Peak
2@ 2086.00 -B.60 504,00 45 40 58.67 28.09 44,47 3.11 Average
3@ 2390, 00 -24, %2 74.00 49.68 62.2% 28.40 44,34 333 Peak
i @ 2390.00 -14.12 54.00 39.83 52.50 28.40 44.34 333 Average
ho@ 2468, 00 109,30 121,77 28.47 44.32 3. 38 Peak 2
h @ 2463, 00 65.06 77.53 28.47 44,32 338 Average
7@ 2483.50 0,10 74.00 74.10 B6.53 28,48 44.31 3. 40 Peak
B @ 2483.50 -B.3% 04,00 4561 58.04 28.48 44,31  3.40 Average
Remark: #5 and 6 fundamental frequency.
SPORTON International Inc. FCC ID - RIW-ZWX-G160
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07 Level {(dBu\im}) Date: 2004-07-14 Time: 12:00:38

FCC|CLASS-B

FCC CLASS-B {AVG)

40 1

WWWWMWLW“HWW

0 3000 3600. 4200. 4800. 5400. 6000
Trace: (Discrete) Ereency (i)
Site : 03CHDS
Condition : FOC CLASS-E 3m HF-HORN 4H-118 HORIZONTAL
EUT : IEEER02.1 1 Wireless CardBus
Prarar + 120Vac/F0H=
Model : IWE-GlE0
Memo : 11g TE CH11 2462MHz
Over Limit ReadAntenna Preamp Cable
Freq Limit Line Level Level Factor Factor Loss Remark
MH=z 48 dBuV¥s/m dBu¥sm  dBu¥ dB/m dB dB
1 @ 4926.00 -26.67 74.00 47.33 55.08 33.04 45 .64  4.85 Peak
SPORTON International Inc. FCC ID - RIW-ZWX-G160
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g7 LEVE! @BuvIm) Date: ZUUA-U/-14 1IME: U%59:uY
40 FCC CLASS-B
[
1 2 3
030 84. 138. 192, 246, 300
Trace: (Discrete) Ereguency-(Hz)
Site . 03CHOS
Condition : FOO CLASS-E 3w BI LOG 2004 0629 VERTICAL
EUT . IEEER02.11z Wireless CardFus
Porarer » 120VacK0H=
Model . TWE-G150
Memn 11z TE CH1L 2462MHz
Over Limit ReadAntenna Preamp Cable
Freq Limit Line Level Level Factor Facter Leoss Remark
MHz dB dBu¥/m dBuVs/m  dBul dBsm dB 4B -
I 132,33 -18.16 43.50 25 .34 4500 11.53 32.19 1.00 Peak
2 @ 165, 54 -16.23 43.50 27.27 49,01 %20 32,06 1.12 Peak
3 @ 199, 29 -14. 91 43.50 25.59% 50.7%5 3.66 32.06 1.24 Peak
SPORTON International Inc. FCC ID - RIW-ZWX-G160
TEL : 886-2-2696-2468 Page No.  : 69 of 80

FAX: 886-2-2696-2255 Issued Date : July 22, 2004



FCC TEST REPORT Report No. :F433111

97 Level {dBufim) Date: 2004-07-14 Time: 09:53:13
FCC CLASS-B
49 |
3
1 7
0 300 440. 580, 20, g60. 1000
Trace: (Discrete) Frequency (k)
Site . 03CHOE
Condition : FOO CLASS-E 3wm BI LOG 2004 0629 VERTICAL
EUT : IEEES02 .11z Wireless CardFrus
Proarar + 120Vacin0H=
Model  : ZWE-GLED
Memo 11 TX CH11 2462MHz
Over Limit ReadAntenna Preamp Cable
Freq Limit Line Level Level Factor Factor  Loss Remark
MHz 4B dBuV/m dBu¥/m  dBu¥ dB/m dB 4B -
1 @ 397.30 -10.87 46.00 35.03 48.96 15 7% 351.49 1.82 Peak
2@ 464,50 -13.51 46,00 32.4% 4531 16.7% 31.55%  1.97 Peak
3@ B62.60 -83.65 46.00 37.35% 47.53 18.9%1 31.682 2,48 Peak
SPORTON International Inc. FCC ID - RIW-ZWX-G160
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Level (dBuvim)

127

Date: 2004-07-14 Time: 11:42:29

4
FCCCLASS-B
ik
64 :
1 FCC CLASS-B (AVG)
W
0 1000 1400. 1800. 2200. 2600, 3000
Frequency (MHz)

Trace: (Discrete)

Site . 03CHOG
Condition : FCC CLASS-E 3m HF-HORN AH-118 VERTICAL
EUT . IEEE202.11g Wireless CardFus
Ponarey » 120Wan/b0H=
Model  : ZWE-GlE0
Memn  : 11z TX CH1I 2462MH=
(ver Limit Eeadantenna Freamp Cable
Freq Limit Line Level Level Factor Factor  Loss Remark
MH=z dB d4Bu¥/m dBu¥/m  dBu¥ dB/m dB 4B -
1 @ 2086.00 -22.18 74.00 51.382 65,10 28.09 44.47 3.11 Peak
2@ 2390.00 -25.14 74.00 4B8.56 61.48 28.40 44.34  3.33 Peak
3 @ 2390.00 -14.5% 54,00 39,45 52,07 23.40 44,34 3,33 Average
i@ 24610, 00 101.31 113.78 28.47 44.32  3.38 Peak 1
@ 2460, 00 61,98 74,45 28.47 44.32 3. 38 Average
b @ 2483.50 -3.7% F4.00 65.21 TT7.64 28.48 44.31  3.40 Peak
T @ 2483.50 -13.55 54.00 40.45% 52,88 28.48 44.31 3. 40 Average
Remark: #4 and 5 fundamental frequency.
SPORTON International Inc. FCC ID - RIW-ZWX-G160
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a7 Level (dBuyim}) Date: 2004-07-14 Time: 11:54:51

FCC/CLASS-B

FCC CLASS-B {AVG)

WWW

19

0

3000 3600. 4200. 4800. 5400. 6000
Trace: {Discrete) Fraency (i)
Site : 03CHOE
Condition : FCC CLASS-B 3w HF-HORN AH-118 VERTICAL
EUT : IEEES02.11g Wireless CardBus
Ponarer » 120Vack0Hz
Model . ZWE-GLED
Memo . 11g TX CH11 2462MHz
Over Limit ReadAntenna Preamp Cable
Freq Limit Line Level Level Factor Factor Loss Kemark
Hz 4B 4Bul¥/m 4Bu¥/m  d4Bu¥  dB/m dB 4B -
1 @ 4926.00 -25.23 74.00 43.77 56.52 33.04 45 64  4.35 Peak

Remark: Frequency from 6000MHz to 25000MHz, the emission emitted by the EUT is too low to be

measured
SPORTON International Inc. FCCID : RIW-ZWX-G160
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B Field strength of fundamental and harmonics

Frequency Antenna Cable Reading Preamp Limits ~ Emission Margin Detect
Polarity Factor Loss Factor

(MHz) (dB/m) (dB) (dBuV) (dB)  (dBuV/m)(dBuV/m) (dB) Mode
2468.000 H 28.47 3.38 77.45 44.32 - 109.30 - Peak
2468.000 H 28.47 3.38 33.21 44.32 - 65.06 - Av
2460.000 \ 28.47 3.38 69.46 44.32 - 101.31 - Peak
2460.000 \ 28.47 3.38 30.13 44.32 - 61.98 - Av
4926.000 H 33.04 4.85 9.44 45.64 74.00 4733  -26.67 peak
4926.000 \ 33.04 4.85 10.88 45.64 74.00 48.77  -25.23 peggk
7386.000 V/H - - - - - - - AV/Peak
9848.000 V/H - - - - - - - AV/Peak
12310.000 V/H - - - - - - - AV/Peak
14772.000 V/H - - - - - - - AV/Peak
17234.000 V/H - - - - - - - AV/Peak
19696.000 V/H - - - - - - - AV/Peak
22158.000 V/H - - - - - - - AV/Peak
24620.000 V/H - - - - - - - AV/Peak
Remark:

1. The emission emitted by the EUT is too low to be measured except the emission listed above,
2. Reading = Reading on SA-Preamp Factor
'

Test Engineer :

Jay
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8. Antenna Requirements
The EUT use an integrated antenna without connector. It is considered to meet antenna requirement of

FCC.

8.1. Standard Applicable

For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator shall be
designed to ensure that no other antenna except assembled by the responsible party shall be used with

the device.
And according to FCC 47 CFR Section 15.247 (b), if directional gain of transmitting antennas is greater

than 6dBi, the power shall be reduced by the same level in dB comparing to gain minus 6dBi.

8.2. Antenna Connected Construction

The antenna used in this product is an integrated antenna without connector.

SPORTON International Inc. FCC ID : RIW-ZWX-G160
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9. RF Exposure

FCC Rules and Regulations Part 1.1307,1.1310,2.1091,2.1093:

RF Exposure Compliance

9.1. Limit For Maximum Permissible Exposure (MPE)

(A) Limits for Occupational / Controlled Exposure

Frequency Range |Electric Field Strength Magnetic Field Power Density (S) Averaging Time
(MHz) (E) (V/m) Strength (H) (A/m) (mW/ cm?) |[EJ]%,|H|*> or S
(minutes)

0.3-3.0 614 1.63 (100)* 6
3.0-30 1842/f 4.89/f (900/f)* 6
30-300 61.4 0.163 1.0 6
300-1500 F/300 6
1500-100,000 5 6

(B) Limits for General Population / Uncontrolled Exposure

Frequency Range |Electric Field Strength Magnetic Field Power Density (S) Averaging Time
(MHz) (E) (V/Im) Strength (H) (A/m) (mW/cm?) |[E|*,|HI> or S
( minutes )
0.3-1.34 614 1.63 (100)* 30
1.34-30 824/f 2.19/f (180/f)* 30
30-300 27.5 0.073 0.2 30
300-1500 F/1500 30
1500-100,000 1.0 30
F=frequency in MHz *Plane-wave equivalent power density
SPORTON International Inc. FCCID : RIW-ZWX-G160
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9.2. MPE Calculations

Power Density =Pd (mW/cm?) = EIRP/4 7 d?

EIRP=P -G

P =Peak output power

(mW)

G=Antenna numeric gain (numeric)

d=_Separation distance (cm)

Because the EUT belongs to General Population/ Uncontrolled Exposure, the limit of power density is 1.0

mW/cm?.
802.11b
Calculated RF
Channel |Antenna Gain|Antenna Gain Peak Output | Peak Output Exposure at . )
. ) Power Power il Limit (mW/cm?)
NO. (dBi) (numeric) d=1.5cm
(dBm) (mW) (mW/cm?)
Channel 01 0.00 1.00 11.08 12.82 0.4538 1.00
Channel 06 0.00 1.00 12.57 18.07 0.6395 1.00
Channel 11 0.00 1.00 13.30 21.38 0.7656 1.00
802.11¢g
Calculated RF
Channel |Antenna Gain|Antenna Gain Peak Output | Peak Output Exposure at . )
. ) Power Power _ Limit (mW/cm?)
NO. (dBi) (numeric) d=1.5cm
(dBm) (mW) (mW/cm?)
Channel 01 0.00 1.00 11.40 13.80 0.4885 1.00
Channel 06 0.00 1.00 13.06 20.23 0.7159 1.00
Channel 11 0.00 1.00 13.50 22.39 0.7922 1.00
SPORTON International Inc. FCCID : RIW-ZWX-G160
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9.3. FCC Radiation Exposure Statement

This equipment complies with FCC radiation exposure limits set forth for an uncontrolled environment. In
order to avoid the possibility of exceeding the FCC radio frequency exposure limits, human proximity to

the antenna shall not be less than 1.5cm during normal operation.

SPORTON International Inc. FCC ID : RIW-ZWX-G160
TEL : 886-2-2696-2468 Page No. : 77 of 80
FAX : 886-2-2696-2255 Issued Date : July 22, 2004



FCC TEST REPORT Report No. :F433111

10. List of Measuring Equipments Used

Instrument |Manufacturer| Model No. |Serial No.| Characteristics |Calibration Date| Remark
Conducti
EMC Receiver|  R&S ESCS30 | 100174 |9 KHz - 2.75 GHz| Feb. 16, 2004 | ~oroucion
(CO04-HY)
Conduction
LISN MessTec NNB-2/16Z |2001/004 | 9 KHz — 30 MHz | Jun. 09, 2004
(CO04-HY)
LISN Conduction
) MessTec NNB-2/16Z | 99041 | 9 KHz-30 MHz | Apr. 27, 2004
(Support Unit) (CO04-HY)
. Conduction
EMI Filter LINDGREN | LRE-2030 2651 <450 Hz N/A
(CO04-HY)
Conduction
RF Cable-CON| UTIFLEX [3102-26886-4| CB044 9KHz~30MHz | Apr. 21, 2004
(CO04-HY)
3% Calibration Interval of instruments listed above is one year.
Instrument Manufacturer | Model No. |Serial No.| Characteristics |Calibration Date| Remark
Radiation
Spectrum analyzer R&S FSP40 | 100057 | 9KHz-40GHz | Feb. 26, 2004
(03CHO06-HY)
. Radiation
Bilog Antenna |SCHAFFNER|CBL6112B| 2885 30MHz -2GHz | Dec. 18, 2003
(03CHO06-HY)
Radiation
Horn Antenna Com-Power | AH118 071025 1G-18G Feb. 11, 2004
(03CHO06-HY)
. Radiation
PreAmplifier Com-Power | PA-103 | 161055 [1MHz - 1000MHz| Apr. 26, 2004
(03CHO06-HY)
Radiation
HF Amplifier MITEQ AFS44 | 973248 0.1G - 26.5G May. 20, 2004
P y (03CHO6-HY)

s Calibration Interval of instruments listed above is one year, except for Horn Antenna, BBHA9170.

% Calibration Interval of Horn Antenna, BBHA9170, is three years.
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11. Uncertainty Measurement
Uncertainty of Conducted Emission Measurement (150kHz ~ 30MHz)

. X,
I Uncertainty of ™/
Contribution B Probability u(xl. )
Distribution
Receiver reading 0.10 Normal(k=2) 0.05
Cable loss 0.10 Normal(k=2) 0.05
AMN insertion loss 2.50 Rectangular 0.63
Receiver Spec 1.50 Rectangular 0.43
Site imperfection 1.39 Rectangular 0.80
Mismatch
Receiver VSWR I'1=
LISN VSWR 2= +0.34/-0.35 U-shape 0.24
Uncertainty=20log(1-I'1°*T"2)
combined standard uncertainty Uc(y) 1.13
Measuring uncertainty for a level of confidence 2.26
of 95% U=2Uc(y) )
U=y {(1/2)?+(0.3/2)2+(22+0.52+22+0.252+22)/3+(0.54)?/2}=2.2 for 10m test distance
U=y {(1/2)2+(0.3/2)?+(22+32+22+0.25%+22)/3+(0.54)2/2}=2.7 for 3m test distance
Uncertainty of Radiated Emission Measurement (30MHz ~ 1000MHz)
: X;
Uncertainty of ™
Contribution 4B Probability u(xl. )
Distribution
Receiver reading 0.15 Normal(k=2) 0.08
Antenna factor calibration 1.12 Normal(k=2) 0.56
Cable loss calibration 0.12 Normal(k=2) 0.06
Pre Amplifier Gain calibration 0.13 Normal(k=2) 0.07
RCV/SPA specification 2.5 Rectangular 0.72
Antenna Factor Interpolation for Frequency 1 Rectangular 0.29
Site imperfection 2.1 Rectangular 1.21
Mismatch
Receiver VSWR T'1= 0.20
+0.39/-0.41 U-shaped 0.28
Antenna VSWR 2= 0.23 P
Uncertainty=20log(1-I'1*T'2)
combined standard uncertainty Uc(y) 1.58
Measuring uncertainty for a level of confidence 3.16
of 95% U=2Uc(y) )
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Uncertainty of Radiated Emission Measurement (1GHz ~ 40GHz)

Uncertainty of i
Contribution u(x) Ci Ci* ”(xi)
Probability i
dB
Distribution
Receiver reading +0.10 Normal(k=1) 0.10 1 0.10
Antenna factor calibration +1.70 Normal(k=2) 0.85 1 0.85
Cable loss calibration +0.50 Normal(k=2) 0.25 1 0.25
Receiver Correction +2.00 Rectangular 1.15 1 1.15
Antenna Factor Directional +1.50 Rectangular 0.87 1 0.87
Site imperfection 12.80 Triangular 1.14 1 1.14
Mismatch
Receiver VSWR T'1= 0.197
+0.34/-0.35 U-shaped 0.244 1 0.244
Antenna VSWR I'2= 0.194
Uncertainty=20log(1-I'1*I"'2*T'3)
Combined standard uncertainty Uc(y) 2.36
Measuring uncertainty for a level of
4.72
confidence of 95% U=2Ue(y)
U=/{(0.3/2)? +(22+1.52+0.22)/3+(0.2)?/2}=1.66
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